
F01 CONTROL ASSY.

NO

.

CODE DESCRIPTION QTY NOTES

1 40210T090003 HANDLEBAR GRIP, RH 1

2 40480B700000 REAR VIEW MIRROR ASSY., RH 1

3 40450B130003 REAR VIEW MIRROR ASSY., LH 1

4 40100B700000 HANDLEBAR ASSY 1

5 40001T090003 HANDLEBAR GRIP, LH 1

6 40600B700000 SWITCH ASSY., RH 1

7 40270B540001 CABLE ASSY., REAR BRAKE 1

8 B01591005065 SCREW M10X1.25X50 1

9 40680B700000  STEEL CABLE ASSY., SEAT 1

10 B04171012555 NUT M10X1.25 1

11 40300B980003 THROTTLE CABLE SUBASSEMBLY 1

12 40500B700000 SWITCH ASSY., LH WITH WATERPROOF 1

13 40031T030000 ACKET CABLE REAR BRAKE 1

14 40002B550000 LEVER，L 1

15 45024T400000 BOLT 1

16 B04000600055 NUT  M6 1

17 B13010501005 SCREW W/WASHER M5×10 1

18 B13010501405 SCREW W/WASHER M5×14 1



F02 FORK ASSY.

NO

.

CODE DESCRIPTION QTY NOTES

1 43300B700000 FRONT ABSORBER ASSY R 1

2 43200B700000 FRONT ABSORBER ASSY L 1

3 B01591204065 BOLT M12X1.25X40 2

4 43021B920003 CLIP,BRAKE HOSE 1

5 B01070601265 BOLT M6X12 3

6 43100B700000 UNDER BRACKET COMP. 1

7 B07000001205 SPRING WASHER 12MM 2

8 43150B310000 CLAMP, SPEEDOMETER  ASSY 1

9 43004T020000 RACE,STEERING INNER 1

10 08052T020000 PIECE,DIRVE 1

11 08051T020000 NUT 1

12 40704H010030 WASHER 26×35.6×2 1

13 43001T020000 RACE 1

14 B06010110000 BALL, STEEL (1SET OF 25) 25

15 43002T020000 RACE,STEERING INNER 1

16 43003T020000 RACE,LOWER,LOWER BEARING 1

17 B06010200000 BALL, STEEL （1SET OF 19) 19

18 55038B070000 CLIP 1

19 08483B700000 FIXING BOARD,FRONT REFLECTOR 2

20 86300T180001 REFLECTOR,FRONT 2



F03 FRONT WHEEL ASSY.

NO

.

CODE DESCRIPTION QTY NOTES

1 44004B910000 AXLE, FRONT WHEEL 12X1.25X217 1

2 44200B700000 GEAR UNIT ASSY 1

3 B12016020100 BEARING 6201/2RS 1

4 44006B700000 INNER SPACER 1

5 B14013501011 TUBE120/70-12 1

6 B1403Z20112

0
VALVE 1

7 44300B450000 OIL SEAL ASSY,FRONT WHEEL 1

8 45033T030010 FRONT BRAKE DISC SILVER 1

9 45036T030001 BOLT 3

10 44300B450000 OIL SEAL 1

11 B04171212553 NUT M12.X1.25 1

12 44101B70CJ0

0
RIM, FRONT WHEEL SILVER CJ 1

13 44016B700000 RIGHT SHAFT SLEEVE, FRONT WHEEL 1

14 B12016030100 BEARING 6301-2RS 1



NO

.

CODE DESCRIPTION QTY NOTES

1 45900B700000 DISC BRAKE ASSY,FRONT 1

2 45400B700000 OIL PUMP ASSY. 1

3 45022B700000 LEVER, FRONT DISC BRAKE 1

4 45024B700000 MOUNTING BOLT,HANDLE 1

5 B04170600055 NUT M6 1

6 45032B700000 COVER,FIX 1

7 B01070602565 BOLT M6×25 1

8 45037B700000 BOLT 2

9 45029B700000 WASHER 4

10 45200B700000 FR. BRAKE HOSE 1

11 45600B700000 CALIPER ASSY. 1

12 45120B700000 BRAKE PAD ASSY 1 set

13 B01591003065 BOLT M10X1.25X30 2

14 45300B700000 FRONT BRAKE SWITCH ASSY 1

15 B02000401225 BOLT 4×12MM 1

F04 FRONT DISK BRAKE



NO

.

CODE DESCRIPTION QTY NOTES

1 47006J010000 ACORN NUT M6 2

2 47800T090000 GASKTE ASSY,EXHAUST PIPE 1

3 B01090803065 BOLT M8X30 1 for vehicle VIN before 

LBBB70307BB7811953 B01591003565 BOLT M10×1.25×35 1 start VIN LBBB70307BB781195

4 B01090804065 BOLT M8X40 1 for vehicle VIN before 

LBBB70307BB7811954A B02551004565 SCREW M10×1.25×45 1 start VIN LBBB70307BB781195

5 47100B700003 MUFFLER COMP.DOUBLE CATALYZER Φ35×100/200 1

6 B13060602005 SCREW M6×20 2

7 47023B580000 ORNAMENT PLATE 1

8 47033T430000 SEPARATE，GUARD BOARD，MUFFLERS 2

9 47028T430000 BUSH，HEAT-INSULATION，GUARD 

BOARD，MUFFLER
2

10 47740J030000 BUSH 1 for vehicle VIN before 

LBBB70307BB78119510

A
47730T620000 BUSH 1 start VIN LBBB70307BB781195

11 47026J000000 CUSHION RUBBER 1

12 47028T620000 BUSH,RUBBER 1 start VIN LBBB70307BB781195

13 B07030001005 WASHER 10mm 1 start VIN LBBB70307BB781195

14 63013J000050 WASHER 1 start VIN LBBB70307BB781195

F05  MUFFLER ASSY.



NO

.

CODE DESCRIPTION QTY NOTES

1 49350J040000 CLIP 10MM 1

2 49100B700000 AIR CLEANER 1

3 160012140000 CONBINATION VALVES ASSY 1

4 49025B700000 PIPE, WITHDRAW, EXHAUST AIR 1

5 50307J140000 PLATE CLAMP Φ13.5×12×0.8 4

6 49870B140000 AIR CLEANER,SMALL 2

7 B01090602565 BOLT M6×25 2

8 50370B700000 OIL-GAS SEPARAT0R 1

9 49855J000000 PLATE CLAMP Φ16.5×10×1 2

10 B01090602065 BOLT M6×20 2

11 B16011122001 PIPE Φ11×15×200 1

12 B160113B3051 PIPE Φ13×18×305 1

13 B160113B1701 PIPE Φ13×18×170 1

14 B16010B21801 PIPE Φ3.5×7.5×180 1

15 49852B230001 PIPE Φ9×Φ17 1

16 49806J000000 CLIP Φ7×7×0.6 1

17 49103B700000 FILTER ASSY 1

18 08400A010000 BLAST PIPE,ENGINE 1

19 49804J000000 CLIP Φ17.5×10×1 4

F06  AIR CLEANER ASSY.(for EPA)



F07  FUEL TANK

NO

.

CODE DESCRIPTION QTY NOTES

1 08016B920000 SCREW W/WASHER M5X16 4

2 50800B700000 SENSOR ASSY,FUEL TANK 1

3 50201T160000 COVER ASSY., FUEL TANK 1

4 B01090601665 BOLT M6X16 3

5 50100B700000 FUEL TANK 1

6 50340G12000

1
FUEL FILTER ASSY. 1

7 330011070030 FUEL COCK ASSY 1

8 B16010C2250

1
HOSE I, FUELΦ4.5×8.5X250 1

9 B17010075003 CLIP 7.5 2

10 B16010C2190

1
HOSE I, FUELΦ8.5×190 1

11 B17010090003 CLIP 9 4

12 B17010075203 HOSE I, FUELΦ3.5×Φ7.5×520 1

13 50301B920001 HOSE Ⅱø5×10×250 2



F08  SEAT ASSY.

NO

.

CODE DESCRIPTION QTY NOTES

1 51100B70LV0

0
SEAT COMP.IN BLACK 1

1 51100B70Z40

0
SEAT COMP.IN BROWN 1

2 B05074201305 TAPPING SCREW ST4.2×13 1

3 51005B700000 COVER, LOWER 1

4 B01090601665 BOLT M6X16 4

5 51004B700000 HELMET BOX 1

6 B04070600055 NUT M6 2

7 65801T020020 SPRING CLIP, 4.2MM 1



NO

.

CODE DESCRIPTION QTY NOTES

1 52002B70CJ00 RR.ARM.REST,SILVER CJ,ALLOY 1

2 52004B700000 BUSH I 2

3 52009B700000 BUSH Ⅱ 2

4 B02050804064 SCREW  M8X40 2

5 B02050806024 SCREW  M8X60 2

F09 REAR HANDLE ASSY



NO

.

CODE DESCRIPTION QTY NOTES

1 B02050806024 SCREW  M8X60 2

2 B02050804064 SCREW  M8X40 2

3 52100B700000 BRACKET, RR.WELDED, ASSY. 1 can't supply suggestion order 

52100B70000Z4 52521B700000 SPRING 1

6 52100B70000

Z
REAR CARRIER ASSY 1

7 52004B700000 BUSH I 2

8 52570B700000 WELDED, ASSY 1 can't supply suggestion order 

52100B70000Z9 52009B700000 BUSH Ⅱ 2

10 52014B700000 CUSHION,RUBBER 1

F09   REAR CARRIER ASSY



NO

.

CODE DESCRIPTION QTY NOTES

1 54250B700000 SWING ARM BRAKE, REAR 1

2 B01090603565 BOLTM6X35 1

3 54003T030000 CAMSHAFT,BRAKE,REAR 1

4 54640T030000 SEAL 1

5 54640T030001 SEAL 1

6 52815B290000 SPRING,BRAKE SHOE 2

7 54200B040000 BRAKE SHOE ASSY 1 set

8 B14013501011 TIRE3.50-10 1

9 B04171615055 NUT M16X1.5 1

10 54100B70CJ00 REAR RIM ASSY.SILER CJ 1

11 B1403Z201120 VALVE 1

F10  REAR WHEEL ASSY.



F11  FRAME BODY

NO

.

CODE DESCRIPTION QTY NOTES

1 58520B700000 WELDING ASSY ,MAIN STAND 1

2 58510K020000 SPRING ASSY,MAIN STAND 1

3 58700B700000 SIDE STAND WELDING ASSY 1

4 57005B070000 BOLT M8×25 1

5 57010B910001 SPING ASSY ,SIDE STAND 1

7 58501A010000 AXLE,MAIN STAND 1

8 B07020000805 WASHER 8 1

9 08382B000010 SPLIT PIN 1

10 B01591004065 BOLT M10X1.25X40 2

11 58286B580000 KICK-PEDAL ASSY,RH,RR 1

12 58301A010000 SHAFT FIXING ,ENGINE 1

13 58320B700000 WELD ASSY HANGER POWER 1

14 B04171012555 NUT M10X1.25 1

15 58266B580000 KICK-PEDAL ASSY,LH,RR 1

16 57100B700002 WELDING  ASSY,FRAME 1

17 65770B700000 BRACKET ASSY,REAR FENDER 1

18 B07030000605 WASHER 6 2

19 B04070800055 NUT M8 2

20 57080B700000 PRESS PLATE ASSY., FUEL TANK 1

21 58350B700000 BUSH ASSY 1

22 58340T030000 BUSH 2

23 B090406035A5 PIN 6X35 2

24 58263B580000 WASHER,REAR FOOTREST 2

25 B090002025A2 PIN 2X25 2

26 58262B310000 SPRING,REAR FOOTREST 2

27 58342B990000 BUSH 1

28 B04020800013 NUT M8 1



F12  SIDE COVER

NO

.

CODE DESCRIPTION QTY NOTES

1 65801T020020 CLIP 4.2 13

2 B05074201305 SCREW ST4.2X13 30

3 65619B70W100 COVER, LOWER WHITE W1 1

3 65619B70W100 COVER, LOWER WHITE W1 1

3 65619B70LV00 COVER, LOWER BLUE LV 1

3 65619B70H200 COVER, LOWER BLACK H2 1

4 65605B70W100 FRONT CONNECT BORAD WHITE W1 1

4 65605B70W100 FRONT CONNECT BORAD WHITE W1 1

4 65605B70LV00 FRONT CONNECT BORAD BLUE LV 1

4 65605B70H200 FRONT CONNECT BORAD BLACK H2 1

5 65412B70W100 COVER,FOOT REST RH. WHITE W1 1

5 65412B70W100 COVER,FOOT REST RH. WHITE W1 1

5 65412B70LV00 COVER,FOOT REST RH. BLUE LV 1

5 65412B70H200 COVER,FOOT REST RH. BLACK H2 1

6 65411B70W100 COVER,FOOT REST LH. WHITE W1 1

6 65411B70W100 COVER,FOOT REST LH. WHITE W1 1

6 65411B70LV00 COVER,FOOT REST LH. BLUE LV 1

6 65411B70H200 COVER,FOOT REST LH. BLACK H2 1

7 65409B70LO00 SIDE COVER..R BLUE LO 1

7 65409B70LV00 SIDE COVER..R BLUE LV 1

7 65409B70W100 SIDE COVER..R WHITE W1 1

7 65409B70H200 SIDE COVER..R BLACK H2 1

7 65409B70Z400 SIDE COVER..R GOLDEN Z4 1

8 65601B70LO00 SIDE COVER..L BLUE LO 1

8 65601B70LV00 SIDE COVER..L BLUE LV 1

8 65601B70W100 SIDE COVER..L WHITE W1 1

8 65601B70H200 SIDE COVER..L BLACK H2 1

9 65408B70LO00 SIDE COVER..L BLUE LO 1

9 65408B70LV00 SIDE COVER..L BLUE LV 1

9 65408B70W100 SIDE COVER..L WHITE W1 1

9 65408B70H200 SIDE COVER..L BLACK H2 1

10 65621B70LO00 DECORATING STRIP,SIDE COVER LH.BLUE LO 1

10 65621B70LV00 DECORATING STRIP,SIDE COVER LH.BLUE LV 1

10 65621B70W100 DECORATING STRIP,SIDE COVER LH.WHITE W1 1

10 65621B70H200 DECORATING STRIP,SIDE COVER LH.BLACK H2 1

11 B05074001205 SCREW ST4X12 30

12 65622B70LO00 DECORATING STRIP,SIDE COVER,RH.BLUE LO 1

12 65622B70LV00 DECORATING STRIP,SIDE COVER,RH.BLUE LV 1

12 65622B70W100 DECORATING STRIP,SIDE COVER,RH.WHITE W1 1

12 65622B70H200 DECORATING STRIP,SIDE COVER,RH.BLACK H2 1

13 65606B70W100 REAR CONNECT BORAD WHITE W1 1

13 65606B70W100 REAR CONNECT BORAD WHITE W1 1

13 65606B70LV00 REAR CONNECT BORAD BLUE LV 1

13 65606B70H200 REAR CONNECT BORAD BLACK H2 1

14 65602B70LO00 SIDE COVER..R BLUE LO 1

14 65602B70LV00 SIDE COVER..R BLUE LV 1

14 65602B70W100 SIDE COVER..R WHITE W1 1

14 65602B70H200 SIDE COVER..R BLACK H2 1



F13 FOOTREST

NO

.

CODE DESCRIPTION QTY NOTES

1 65813B70W100 COVER BATTERY CASE WHITE W1 1

1 65813B70W100 COVER BATTERY CASE WHITE W1 1

1 65813B70LV00 COVER BATTERY CASE BLUE LV 1

1 65813B70H200 COVER BATTERY CASE BLACK H2 1

2 B01090601265 BOLT M6X12 3

3 65816B070000 COVER BATTERY CASE 1

4 08305J040050 BUSH 2

5 B01090601665 BOLT M6X16 2

6 65604B70W100 SIDE COVER ,UNDER,RH  WHITE W1 1

6 65604B70W100 SIDE COVER ,UNDER,RH  WHITE W1 1

6 65604B70LV00 SIDE COVER ,UNDER,RH  BLUE LV 1

6 65604B70H200 SIDE COVER ,UNDER,RH  BLACK H2 1

7 65401B70W100 FOOT REST  WHITE W1 1

7 65401B70W100 FOOT REST  WHITE W1 1

7 65401B70LV00 FOOT REST  BLUE LV 1

7 65401B70H200 FOOT REST  BLACK H2 1

8 65603B70W100 SIDE COVER ,UNDER,LH  WHITE W1 1

8 65603B70W100 SIDE COVER ,UNDER,LH  WHITE W1 1

8 65603B70LV00 SIDE COVER ,UNDER,LH  BLUE LV 1

8 65603B70H200 SIDE COVER ,UNDER,LH  BLACK H2 1

9 B05074201305 SCREW ST4.2X13 44

10 65406B700000 CROWN 1

11 65415B700000 FOOT PLATE，L 1

12 65423B700000 FOOT PLATE，R 1

13 65413B700000 FOOT PROTECTIVE  L 1

14 65414B700000 FOOT PROTECTIVE  R 1

15 65801T020020 CLIP 4.2 12

16 B01090602065 BOLT M6×20 4



NO

.

CODE DESCRIPTION QTY NOTES

1 63800B700000 REAR ABSORBER 1

2 B01090803565 BOLT M8X35 1

3 B01591004065 BOLT M10X1.25X40 1

4 B04171012555 NUT M10X1.25 1

F14  REAR ABSORBER



NO

.

CODE DESCRIPTION QTY NOTES

1 65101B70LO00 FRONT FENDER BLUE LO 1

1 65101B70LV00 FRONT FENDER BLUE LV 1

1 65101B70W100 FRONT FENDER WHITE W1 1

1 65101B70H200 FRONT FENDER BLACK H2 1

2 B01090601665 BOLT M6X16 1

2 B01090601265 BOLT M6X12 2

F15  FRONT FENDER ASSY.



NO

.

CODE DESCRIPTION QTY NOTES

1 65201B70LO00 HANDLE COVER BLUE LO 1

1 65201B70LV00 HANDLE COVER BLUE LV 1

1 65201B70W100 HANDLE COVER WHITE W1 1

1 65201B70H200 HANDLE COVER BLACK H2 1

2 65202B70W100 REAR SHIELD,STOP COCK  WHITE W1 1

2 65202B70W100 REAR SHIELD,STOP COCK  WHITE W1 1

2 65202B70LV00 REAR SHIELD,STOP COCK BLUE LV 1

2 65202B70H200 REAR SHIELD,STOP COCK BLACK H2 1

3 B05074201305 SCREW ST4.2X13 8

4 B13010601605 SCREW M6×16 3

5 65801T020020 SPRING CLIP, 4.2MM 2

6 65221B700000 BOARD,TURN SIGNAL,FRONT LEFT 1

7 65222B700000 BOARD,TURN SIGNAL,FRONT RIGHT 1

8 81100E050000 TURN SIGNAL,FRONT LEFT 1

9 81300E050000 TURN SIGNAL,FRONT RIGHT 1

10 81030B920000 COVER TURN SIGNAL ,ORANGE 2

11 B24012120000 BULB, 12V/10W 2

12 81302B910001 LIGHT COVER, FRONT R. 1

13 81102B910001 LIGHT COVER,FRONT L. 1

14 B05002902003 SCREW  2.9X20MM 2

F16. FRONT COVER ASSY. 



NO

.

CODE DESCRIPTION QTY NOTES

1 65309B70LO00 DECORATING STRIP RH. BLUE LO 1

1 65309B70LV00 DECORATING STRIP RH. BLUE LV 1

1 65309B70W100 DECORATING STRIP RH. WHITE W1 1

1 65309B70H200 DECORATING STRIP RH. BLACK H2 1

2 65308B70LO00 DECORATING STRIP LH. BLUE LO 1

2 65308B70LV00 DECORATING STRIP LH. BLUE LV 1

2 65308B70W100 DECORATING STRIP LH. WHITE W1 1

2 65308B70H200 DECORATING STRIP LH. BLACK H2 1

3 65303B700000 FRONT FASE PLATE DECORATING 1

4 65301B70LO00 FRONT FASE PLATE BLUE LO WITHOUT STICKER 1

4 65301B70LV00 FRONT FASE PLATE BLUE LV WITHOUT STICKER 1

4 65301B70W100 FRONT FASE PLATE WHITE W1 WITHOUT STICKER 1

4 65301B70H200 FRONT FASE PLATE BLACK H2 WITHOUT STICKER 1

5 65426B700000 PROTECTING GRILL RH 1

6 65306B700000 SIDE AERATION GRID RH 1

7 65402B70W100 FOOT PROTECTIVE SHIELD WHITE W1 1

7 65402B70W100 FOOT PROTECTIVE SHIELD WHITE W1 1

7 65402B70LV00 FOOT PROTECTIVE SHIELD BLUE LV 1

7 65402B70H200 FOOT PROTECTIVE SHIELD BLACK H2 1

8 65404B70W100 FRONT STORAGE BOX WHITE W1 1

8 65404B70W100 FRONT STORAGE BOX WHITE W1 1

8 65404B70LV00 FRONT STORAGE BOX BLUE LV 1

8 65404B70H200 FRONT STORAGE BOX BLACK H2 1

9 B01090602065 BOLT M6X20 1

10 65419B700000 PROTECTING GRILL LH 1

11 65305B700000 SIDE AERATION GRID LH 1

12 65403B70W100 COVER PLATE,FRAME NUMBER WHITE W1 1

12 65403B70W100 COVER PLATE,FRAME NUMBER WHITE W1 1

12 65403B70LV00 COVER PLATE,FRAME NUMBER BLUE LV 1

12 65403B70H200 COVER PLATE,FRAME NUMBER BLACK H2 1

13 B05074201305 SCREW ST4.2X13 23

14 65326B700000 PRESSURE PLATE LH 1

15 65327B700000 PRESSURE PLATE RH 1

16 B0284060150A SCREW M6×15.2 1

F17  SIDE COVER ASSY. 



F18  REAR FENDER

NO

.

CODE DESCRIPTION QTY NOTES

1 65761B700000 REAR FENDER DOWN 1

2 65701B700000 REAR FENDER 1

3 B01090602065 BOLT M6X20 2

4 08250B700000 SUPPORT,LICENCE PLATE 1

5 86500J000003 REFLECTOR ASSY,REAR,mark:DOT 1

6 86400T180002 REFLECTOR ASSY,SIDE,RED,mark:DOT 2

7 B04070500055 NUT 5 3

8 B04070600055 NUT 6 2

9 B05074201305 SCREW ST4.2X13 1

10 B01090601665 BOLT M6X16 2

11 57039S010000 SPACER 2

12 58307B450000 BUSH 2



NO

.

CODE DESCRIPTION QTY NOTES

1 65213B700000 DECORATING 1

2 70000B700000 SPEEDOMETER ASSY MARK EXPLORER 1

3 B05074201305 SCREW ST4.2X13 7

4 72900T100001 WIRE,SPEEDOMETER 1

F19  SPEEDOMETER ASSY



NO

.

CODE DESCRIPTION QTY NOTES

1 65214B700000 DECORATING,HEAD LIGHT 1

2 80000B700001 HEAD LIGHT 1

3 82000B700001 REAR LIGHT 1

4 65722B700000 DECORATING,TAIL LIGHT 1

5 81300B700001 TURN LIGHT,FRONT RH. 1

6 81100B700001 TURN LIGHT,FRONT LH. 1

7 81700B700001 TURN LIGHT,REAR RH.DOT 1

8 81500B700001 TURN LIGHT,REAR LH. 1

9 B05074201305 TAPPING SCREW ST4.2×13 6

10 B05074001205 TAPPING SCREW ST4×12 12

F20  HEAD LIGHT ASSY. 



NO

.

CODE DESCRIPTION QTY NOTES

1 88000B700001 LOCK ASSY.COMP. mark:on,off 1

2 95100B980000 HORN 1

3 B01070602065 BOLT M6×20 2

4 96100B030010 BATTERY 1

5 B04000600053 NUT M6 2

6 B07000000603 WASHER 6MM 2

7 94100J000002 RELAY, STARTER 1

8 B01090601265 BOLT M6×12 5

9 B01090601665 BOLT M6×16 2

10 96200A010000 IGNITION COIL ASSY 1

11 299061040002 RECTIFIER ASSY. 1

12 96001J000000 BAND 150MM 8

13 88200B700000 LOCK,FRONT BAGGAGE BOX 1

14 299051130020 IGNITOR 1

15 92000B700002 WRIE HARNESS ASSY 1

16 96400D01000

0
FLASHER RELAY 1

17 88100B700001 MAIN SWITCH ASSY.mark:on,off 1

18 88800B700000 LOCK,SEAT 1

19 96600B910001 DISCHARGE RESISTANCE 1

20 B01090602065 BOLT M6×20 2

F21  ELECTRICAL EQUIPMENT ASSY. 



NO

.

CODE DESCRIPTION QTY NOTES

1 B01090602565 BOLT M6X25 1

2 08350A010000 KICK STARTER ASSY. 1

F22  ENGINE ATTACHMENT 



NO

.

CODE DESCRIPTION QTY NOTES

1 02110J000000 TOOL BAG 1

2 02102G010000 SOCKET, SPARK PLUG 1

3 02106J000000 HANDLE, SCREW DRIVER 1

4 02103J000000 DRIVER, SCREW 1

5 B20011301603 WRENCH 13-16MM 1

6 B20011001203 WRENCH 10-12MM 1

7 02100G120001 TOOL KIT 1

F23  TOOL KIT ASSY. 



F24 STICKER

NO

.

CODE DESCRIPTION QTY NOTES

1 05501B700000 STICKER,KEEWAY 1

2 05515B700000 STICKER,AGORA 2

3 05515B700001 STICKER,AGORA-4T 2

4A 57001B700004 PLATE, LABEL 1

5 57002B700000 ANTI-TAMPERING PLATE 1

6 B10000300600 RIVET 3×6 2

7 05532B230000 EPA LABEL 1

8 05536B700000 NOISE LABEL 1


